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Sample Name: Polymer Lithium ion Battery

Mm-S

Sample Model: 702025

ZICEAfL. TRINTH 45 1 REVRA TR A 7]

Applicant: Shenzhen Jin yu zhou Energy Co., Ltd.
A H M 2022-01-12

Issue Date:
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B R#R Sample Description

=R REWHE 1 ik S 202025
Sample Name Polymer Lithium ion Battery | Sample Model
DA S == I AR BE A AR A R 7]

Testing laboratory

Guangdong ESTL Technology Co., Ltd.

A AL
Testing Address

IR AR SETTRA LB DX — %95 51 #6101, 201-208'% .
Room 101, 201-208, Unit 1, Building 1, No. 9 Headquarters 2nd Road, Songshan
Lake Park, Dongguan, Guangdong, China.

ZEEAL TRYNTH &5 i ReIRA TR 7]

Applicant Shenzhen Jin yu zhou Energy Co., Ltd.

ZALHR A Ak PRI 1 DA S T G 3R L X AR T 25434 5 IR 25 5 AR 202
Applicant 202, Building A, Yiguan Complex Building, No. 434 Fugian Road, Jutang
Address Community, Fucheng Street, Longhua District, Shenzhen City

il 1 pe BRI &5 i BEIRA TR A 7]

Manufacturer Shenzhen Jin yu zhou Energy Co., Ltd.

138 e PRI 1 DXAR S T A5G 3R L X AR AT 25 434 5 IR 25 5 AR 202
Manufacturer 202, Building A, Yiquan Complex Building, No. 434 Fugian Road, Jutang
Address Community, Fucheng Street, Longhua District, Shenzhen City

HE A 7 AL TRYNTH &5 i BEURA TR 7]

Factory of Cell Shenzhen Jin yu zhou Energy Co., Ltd.

MR kv Standard

BeaE GRIGAFRAET ) 26-EE1T R EE38.311

UNITED NATIONS the "Manual of Test and Criteria" (ST/SG/AC.10/11/Rev.7)
Section 38.3.

ke H

Date of sample
receipt

2021-12-14

3k H H#A
Tested date

2021-12-15to 2021-12-30

K545 18 Test conclusion:

The Polymer Lithium ion Battery submitted by Shenzhen Jin yu zhou Energy Co., Ltd. are tested
according to UNITED NATIONS the "Manual of Test and Criteria" (ST/SG/AC.10/11/Rev.7) Section 38.3.
The test items are full items. The test results comply with the relevant requirements of the standard.

HIARYIT &5 1 REIR A PR A A R S T i, WRARIB S B Culie AARiETE) 28 -LABTT IR
38.3WHATAEI, XK VT, MRS RS R R ER

T Tested by

(52

L Approved by

~

# #% Reviewed by

Ak

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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FEi15 B Sample Information

TR HL Wi
PR 3.7V AEER 300mAh
Nominal Voltage Rated Capacity
LI BIkZD
b 1.11Wh it N
Watt-hour Trade mark
1| F, s NEERES s
N EGEIEENES 4.9V | L LR ey
Limited Charge Voltage Discharge Cut-Off Voltage
y R ORRREE 70 L LR
75 L LD FEIRTEIR
60mA Max. Continuous 300mA
Charge Current
Charge Current
X , R AR TRCFE FEUAL
A L PRI
60mA Max. Continuous 300mA

Discharge Current )
Discharge Current

BIREED) 3 .
Jer AL L 3mA EE@R* ) 26.2mm*19.1mm*6.8mm
End Charge Current Battery dimensions
e Koy e
BB 702025 LEER 300mAh
Cell Model Cell Rated Capacity
HET
HeT 1s1p

Compound mode

Description of the sampling procedure: /

BORERE e BB /

Description of the deviation from the standard, if any: /

TR R A bR T 1 B R /

Remarks/#
1. AR o LA IR
Throughout this report a comma is used as the decimal separator.
2. ¥IJ/—\’_‘E*§EF‘ “_” %%ZT—\‘ “Z:%g%lj/_\:—‘é” , “P” %%ZT—\‘ “ﬁﬁ” s “F” %%i_\‘ “Z_\‘ﬁﬁ” s “N/A” %%i_\‘ “Z_\‘iﬁ
}ﬂ » R
As for the Verdict, “-” means “no need for judgement”, “P” means “pass”, “F’ means “fail” and “N/A” means
“not applicable”.

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Summary of testing:

Tests performed (name of test and test clause):

Test items Sample Number

T.1: Altitude simulation / /&%
AL

T.2: Thermal test / J& )& X%

T.3: Vibration / #£3) B1# - B10#
T.4: Shock / m+h

T.5: External short circuit / 4

AR

. - =
T.6: Crush / itk or impaetH C1# - C10#
v
T.7 Overcharge / i 78 Bl1# - B18#
T.8: Forced discharge / &l
. Cl11# - C30#
JHCH

The sample’s status is good.

BESCIRIL R4

Single cell batteries of B1#~B5# B11#~B14are full charged after
one cycle;

FLHLES L B1#~B5# B11#~BLA# N LIRKAE I HUIRZS 5

Single cell batteries of B6#~B10# B15#~B18 are full charged
after twenty-five cycles;

B B b B6#~B10# B15#~B18 N25 il H i R 45 5
Rechargeable cells of C1#~C5# are 50% charged after one
cycle;

A 78 HL HL S C1#~CB# N LR IE A J550% 78 R A 5

Rechargeable cells of C6#~C10# are 50% charged after twenty-
five cycles;

A 70 FL O CO#~C L0# 25K I 4 5 50% 78 R A ;
Rechargeable cells of C11#~C20# are full discharged after one
cycle;

A 78 HL HL S CLA#~C 204 LR AE IR 58 4 T HLR A 5

Rechargeable cells of C21#~C30# are full discharged after
twenty-five cycles;

A 78 HELHLES C21#~C30# 9 25K JIE A 56 4= IR S s

Testing location:

P A e

JTARAERER I ARAT IR A 7]

Guangdong ESTL Technology Co., Ltd.
J7IRAE AR SETITAA LT el [X B — #5951k
¥76101. 201-208% .

Room 101, 201-208, Unit 1, Building 1, No.
9 Headquarters 2nd Road, Songshan Lake
Park, Dongguan, Guangdong, China.

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Test Procedure:

1.Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be conducted
using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.
B MR R S B BEAT T L B T8I . R ZIHZ 5 AEAH A i — At B AT IS T 1R T.5. iR T.6
HIT.BREAE FH AR 53 AaBer it i vt o iR T 78] DA ] S B 72 530 T. L R T.5 A i A RSO e kAT, DAASE
AT AEPEIA IS Y i b

2.In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-Mz)/M;x100

N7 EMHFESK, ATHUF AR BRI K (%)=(M1-M2)/M;x100

Where M; is the mass before the test and M. is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

U s Mo i 36 AT &, Mo A2 6 Ao B G R R 40 R AN I T SR P B RO AL, AR T8 o AR

Mass M of cell or battery Mass loss limit

P A B LV ) 5T Jo B A R BRAR
M<1g 0.5%
1gsM<75¢g 0.2%
M>75¢g 0.1%

3. Intest T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

FEMATIETAR, HbIGH L LB Ll AR TRERAICE K, I B AR MR it e 1558 )5 19
T L IS AN /N - AR AT IX — 8 A LR 17 90%

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Photos of Samples and Labels/# 5B ZFRiR
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Photos of Samples and Labels/¥¢ 58 A R AriR
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. A
38.34 Mz ;
Procedure / XL HE Verdict
38.3.4.1 Test 1: Altitude simulation / JUX1: & BB P
Test cells and batteries shall be stored at a pressure of P

11.6kPa or less for at least six hour at ambient
temperature (20+5°C).

PRGOS R VLR R B 8 20+5°C, KA KT AA KT
11.6kpa [IFREE I AEADF6 AN

Requirement / FrifEEK : No leakage, no P

1. Cells and batteries Mass loss limit: <0.2%. venting, no
disassembly, no

i i 5457128 <0.2% . rupture and no fire.

2. Open circuit voltage not less than 90%, The TR . THS . TR

requirement relating to voltage is not applicable to test Ty TR TE K

cells and batteries at full discharged states. %,

FE RS J5 T B HHe S AMIC 12058 1 T 6 L 11 900%, 1tk 2
SRANIE F T 58 4 8056 HEL PR H RS M F vl

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FESRNCIN. TEHRR . AR TR PR TEH KIS
D) 26 o

38.3.4.2 Test 2: Thermal test / JliR 2: BERLE P

Test cells and batteries are to be stored for P
T, HL A A R AR S A

1. one temperature cycle: 72+2°C(6h) — -40+2°C(6h).
—WKIR PG 3R N7242°C(6h) — -40+2°C(6h).

2. The maximum time interval between test temperature
extremes is 30 minutes.

T JEE B 480 A K T) B ) 1] A7 30mins

3. This procedure is to be repeated 10 times.

HEF10 RIGH

4. after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20+5°C).

TEIGE R G, FrA e S A Rt /e 2025°CIIAF T il
HE24 /N,

Requirements / bR E R No leakage, no P

1. Cells and batteries Mass loss limit: <0.2%. v_enting, no
disassembly, no

FE i i B 45180.2% rupture and no fire.
2. Open circuit voltage not less than 90%, The TIRW . THS . TR
requirement relating to voltage is not applicable to test Ty TR T K
cells and batteries at full discharged states. 4

(V] o
FE it 6 S5 T i P s N AMIG T 1200 BT T FE s 9096, 1 2
SRANGE T 58 A TR 58 Fi ) RS AT HL R
3. No leakage, no venting, no disassembly, no rupture
and no fire.

RSN TCHER . MR TR PR T KIS
R

TRF No.: ESTL017-3C
Issue Date: 2021-08-07

The data see table 1.

TR A s AR 1.

The data see table 1.

[ A s AR 1,
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38.3.4.3 Test 3: Vibration / MR 3: &3 P

1. Cells and batteries are firmly secured to the platform P
of the vibration machine.

FLO AT 2 [ 2 e AR R B 5 (BT B

2. The vibration :a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes.

PRBENLAIESZ iR, LL7HZ $8 N4 200Hz, SR 5 7 Js /b 0]
FITHZ N, — MBI FFEELS 7B 0 BT R A%
3. the logarithmic frequency sweep is as follows: from 7
Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached, The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately
50Hz), A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

XTHCABA: T R 2E T AR TR FELgn 1R K I B B B iR
18 %%, RIEHIRIEIRIFAE0.8 2K (SMWE1.6 =
KD HHE 0 A B B K INIE L B8gn (A £ 50
250 B ERKIE R FETE8gn H B4 i1 $200 7
%%

4. This cycle repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position

of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

PAIRBN ) e — A7 ) s 2 3 ELRE AR, X ERS L
M=AEARE BT A ERIA12 Ik, BT3B AN,
3£9 /i,

Requirements / bR E R : No leakage, no P

1. Cells and batteries Mass loss limit: <0.2%. V?“t'”g' no

- disassembly, no
FF 4 5 5120 <0.2%. rupture and no fire.
2. Open circuit voltage not less than 90%, The TR THS. T
requirement relating to voltage is not applicable to test Ry TEREZILL L Tk
cells and batteries at full discharged states. g

T it 6 J5 T B P s N AMIG T 120590 BT T 8 R s 9096, 1 2
SRANGE 58 A TR 58 Fi ) R A AT HL R

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEMNICIR T iR, R LT KA
D) -2 o

38.3.4.4  |Test 4: Shock / Jlli& 4: M P

The data see table 1.

FIAREE IR L

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Test cells and batteries shall be secured to the testing P
machine by means of a rigid mount which will support all
mounting surfaces of each test battery. Each cell or
battery shall be subjected to a half-sine shock of peak
acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected
to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds.
Ty PR R R i S 36 o U ] P 7 QO T AR IR % b, AT
DASC P AR FEVB PR BT T o A P B R S FH DA
T EEL50 gn. KRB A]6 msf R IEsZ AT i . B
K HL B FH U N BE 50 gn Rk [R] 11 ms 2 1E 5%
BEAT M
Each battery shall be subjected to a half-sine shock of P
peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The
formulas below are provided to calculate the appropriate
minimum peak accelerations.
A B L S 2 T S R U 5 B2 DR /DN B e F
FOTTE . /NI R F 6 mis Bk i T) DL AR FEB S F 11
ms BRI 1) o HR A T T 2 SR B33l 1) fe /AR

T
Battery Minimum peak acceleration dPnge
uration
150 gn or result of formula
Acceleration (gn)
Small
batteries - 100850 6ms
mass *
Whichever is smaller
50 gn or result of formula
Acceleration (gn)
Large 30000 11ms
batteries =
mass *
Whichever is smaller
Each cell or battery is subjected to three shocks in the P

positive direction and to three shocks in the negative
direction in each of three mutually perpendicular
mounting positions of the cell or battery for a total of 18
shocks.

A PR B R I IV = A S LT A AE 7] B 7R 32 = bt
Gl {5 AR 2 3Ry, 318K

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Requirements / frifEEK : No leakage, no P
1. Cells and batteries Mass loss limit: <0.2%. venting, no
. e disassembly, no
FE i ot S 4512 <0.2%. rupture and no fire.
2. Open circuit vo_Itage not less _than 90%,_ The TR . THS .. TR
requirement relating to voltage is not applicable to test Py TR T K
cells and batteries at full discharged states. 4
(V] o

T 6 5 T i R s AR 126 A T2 RS FU 9006, 22
SRANIE F T 58 4 8056 HL PR H RS N F vl

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEMMN TG o TofiA. R LT KIS
IR

38.3.4.5 Test 5: External Short Circuit / W35 484 P

1. The cell or battery to be tested shall be temperature P
stabilized so that its external case temperature reaches
57+4°C.

PRIFFAIS AR AR B 7ES7+4°C, DU rEE B FIBARE S A1
i L IEF|57+4°C

2. the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1
ohm at 57+4°C, This short circuit condition is continued
for at least one hour after the cell or battery external case
temperature has returned to 57+4°C.

BRE S IE A /N T0.1Q A B BH [ BR HEAT %, RS
A3 15 T 2 B57+4°C 2 Ja (R FR RS L /N L E

3. the cell or battery must be observed for a further six
hour for the test to be concluded.

X} OB FE I 20— 2D ML E6 AN/ A BE R A5 1R .
Requirements / bR R External temperature P

During the test and within six hours after test, the cells or not exceed 170°C
batteries. AR EAIL170°C

EMAE FE A LA 2 J56 AN/ P, F R El FE R i No disassembly, no
1. External temperature not exceed 170°C. rupture and no fire.

The data see table 1.
T E i LR 1

SRR AR 170°C. oA AR
. . KGR
2. No disassembly, no rupture and no fire. The dat table 1
e data see table 1.
FEMMNTCIEAR . ORI E KGR KA. -
" ; IIRAHE WKL
38.3.4.6 Test 6: Impact / Crush / MiiX6: &k / HFIE P
Impact (applicable to cylindrical cells not less than 18mm N/A

in diameter).
o GEHTHEAANNTL8 =R S .

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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1. This test sample cell or component cell is to be placed N/A
on a flat smooth surface.

BRI it FH 1) FE BT FESTBEE — AP HE G - 1
.

2. A 15.8mm=0.1mm diameter bar is to be placed across
the center of the sample, A 9.1kg+0.1kg mass is to be
dropped from a height of 61+2.5cm onto the sample.
#—H 42 915.8mm=0. Imm R AN F b R CE )
Wi EN9.1kg+0.1kg )1 A6 1+2.5cm ) & BE V& [F] FF
)

HH o

3. The test sample is to be impacted with its longitudinal
axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8mm+0.1mm diameter curved
surface lying across the centre of the test sample. Each
sample is to be subjected to only a single impact.

P2 A e, VRIS T I ) R TP AT H S MR K
FEFUL ) L A215.8mm+0. 1mmZS th R N S e & —

AR R &2 — kgt .
Requirements / frifEEK : N/A

1. Test cells or component cells external temperature not
exceed 170°C.

PO BT P L 1 e e 3 I L P S AN 1 170°C
2. No disassembly and no fire within six hours of this

test.
RIREEHE6 AN/ Z W, MR TG E KR K E .
Crush (applicable to prismatic, pouch, coin/button cells P

and cylindrical cells less than 18mm in diameter).

PRI GEM TR, 4R%e. R m/a4n s A B AR /T
18 Z KRB ) o

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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1. A cell or component cell is to be crushed between two | The applied force P
flat surfaces. The crushing is to be gradual with a speed |reaches 13 kN +0.78
of approximately 1.5 cm/s at the first point of contact. kN.
The crushing is to be continued until the first of the three Wilni /£ 3113 T4k
options below is reached. +0.78 T4
W L BT S TAE PSP I (B 55 I, 55 ) LB
R, FESE— el i b REE KL 1.5 JEORFP . FEIE
Frgidtts, BRI T =Rz —:
(a) The applied force reaches 13 kN + 0.78 kN.
TN 7735 %113 T/F20.78 T7F
(b) The voltage of the cell drops by at least 100 mV.
RSP LR P 2220100 24K
(c) The cell is deformed by 50% or more of its original
thickness.
LR T 1 TR )R T 1)50% A _E .
2. A prismatic or pouch cell shall be crushed by applying

the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces.

For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

PR T B 5 P A I DA B 8 ) — T B s o 24T/ T 7 F it
N2 A ELV- PEL SR T it o (B30 TS LS 82 B -5 0 B 5 L 1477 1)

Requirements / bR EoR : External temperature P
1. Test cells or component cells external temperature not not exceed 170°C

exceed 170°C. AP RIREA T 170°C

F R T A P ) o v R T U S B AN iR I 170°C No disassembly, no

2. No disassembly and no fire within six hours of this rupture and no fire.

test. ToffiR . R T

RIGLEHE6 N2, NEMARTE KNG R, | KARKE.

The data see table 2.
1IN A W 2.
38.3.4.7 Test 7: Overcharge / {3k 7: &7 H P

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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1. The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current.

A2 %5 il 3g | R ) R R 4 7 L R AN B e

2. The minimum voltage of the test shall be as follows:
N7 w 5 2NN E S

a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage of the

test shall be the lesser of two times the maximum charge
voltage of the battery or 22V.

USRS e B R AN 18V, AT Y B/ TS R
HL S I | XA A B K 7E L R IS P A B 22V 2
BUNE

b) When the manufacturer’'s recommended charge

voltage is more than 18V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.

ISR SR e B TR I A8V, AT fe /e L R
JER AT ZbRE S KT8 LIS 1.2 1%

3. Tests are to be conducted at ambient temperature
20+5°C, The duration of the test shall be 24 hours.

20:5°CHIMMERIRE T, WRIGFrS:24 /AT,

The voltage of the test
is 8.4V, and the current

is 0.6A. / M HLE N
8.4V, Hii N 0.6A.

P

Requirements / Fr#EZR :
No disassembly and no fire within seven days of this test.

WERFE SIS T ANAER S5 7 RN, NLTCARAAR AN TC % K
FRA

No disassembly and no
fire

TRREFITCE KRR
A

The data see table 2.

IR LR 2.

38.3.4.8

Test 8: Forced discharge / M 8: 58I

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12 V D.C.
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

20+5°CHIPMER T, A5 A HUEERAE 12V K B R IR
AT e AR, PR EUR AR (g RS ST AG R
I 4R R A KT L

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

5 € FOTRCF FRL L S 5 B M B Y 53 K/ AT
FIEORAT, A HG K SRR 1R N 9 #iE
HREUAIGHER (2D

Requirements / Fr1EE K«
No disassembly and no fire within seven days of this test.

WIS FE S AERES Th ANAER S5 7 RN, TG AR AN TC 3 K I
FRE

No disassembly and no
fire.

TRRARFTCHE KIS .
The data see table 2.

IR A LR 2.

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Table 1: T1-T5/FK1. RK1-IRKS5
Sample | Mass prior to | OCV prior to Test 1: Altitude Test 2: Thermal test Test 3: Vibration Test 4: Shock Test 5: External
NDO. / i‘i test / ;ﬁgﬁﬁﬁ test / LT simulation Tt 2: 35 ses Mk 3: B3 MR 4y Short Circuit
A it (g) HLE (V) D 1 v BEAEALL M 50 Sz %
Mass Change Mass Change Mass Change Mass Change Temp. (°C)
loss(%) ratio loss(%) ratio loss(%) ratio loss(%) ratio L (°C)
JREML | HIEH(%) | FE#L | HIEH(%) | ESKL | BEE%) | HEHE F s EE(%)
(%) (%) (%) (%)
B1# 5.914 4.177 0.000 100.00 0.034 98.97 0.000 100.00 0.000 100.00 57.2
B2# 5.896 4.176 0.000 100.00 0.051 98.97 0.000 100.00 0.000 100.00 57.3
B3# 5.878 4.178 0.000 100.00 0.034 98.99 0.017 99.98 0.000 100.00 57.3
B4# 5.886 4.176 0.000 100.00 0.051 98.99 0.017 99.98 0.000 100.00 57.7
B5# 5.894 4.177 0.000 100.00 0.034 98.99 0.000 100.00 0.000 100.00 57.3
B6# 5.925 4.177 0.000 99.98 0.034 98.97 0.000 100.00 0.000 100.00 57.7
B7# 5.937 4.178 0.000 100.00 0.034 98.99 0.000 99.98 0.000 100.00 57.9
B8# 5.915 4.177 0.000 100.00 0.051 98.99 0.000 100.00 0.000 100.00 57.7
B9# 5.896 4.178 0.000 100.00 0.034 98.97 0.000 99.98 0.000 100.00 57.6
B10# 5.908 4.177 0.000 99.98 0.051 98.99 0.000 100.00 0.000 100.00 57.5
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Table 2: T6-T8/3R2. RHK6-A%K8
Test 6:-dmpaet/ Crush Test 7: Overcharge Test 8: Forced discharge
1 MR6: a5 17 7 [ AA8: s
Sample | OCV prior | Temp. (°C) /| Sample No./ | OCV priorto | Sample No. / £ | OCV prior to test
No./Hefh | totest/ W | HRECCO) | pRHS | test/ BT Rawe | JREETHIE(V)
g ErgiiEENaS JE(V)
Y
Ci# 3.874 22.1 Bl1# 4177 Cli# 3.314
C2# 3.863 22.5 B12# 4.178 Clz# 3.326
C3# 3.844 22.4 B13# 4.178 C13# 3.375
Ca# 3.863 22.1 Bl4# 4177 Cl4# 3.387
C5# 3.829 22.3 B15# 4.178 C15# 3.396
Coe# 3.854 22.2 B16# 4177 Cle# 3.387
Cr# 3.874 22.2 B17# 4.178 Cl7# 3.311
C8# 3.829 22.4 B18# 4177 C18# 3.378
co#t 3.822 225 - - C1o# 3.362
C10# 3.845 223 - - C20# 3.376
- - - - - C21# 3.308
- - - - - C22# 3.306
- - - - - C23# 3.377
- - - - - C24# 3.314
- - - - - C25# 3.381
- - - - - C26# 3.386
- - - - - C27# 3.397
- - - - - C28# 3.302
- - - - - C29# 3.335
- - - - - C30# 3.375
e G e

--- End of report ---
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Declaration

1 ARG T HEN . SR N S NS TR

The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.

2. MRS IR A G NIRRT 2 HE TR R AR

Objections to the test report must be submitted to ESTL within 15 days.

3. KRR = MR, AR HIAR S

Nobody is allowed to photocopy or partly photocopy this test report without written permission of ESTL.

4. AN SEER AR i L GORE, IR ORAIE H A it A4 AR i LR e B AR [R], 5 DA A7 AN AR AE A TR 2%
it

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name the declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.

5. AR ORI R R Al 11 5T

The test report is valid for the tested samples only.

6. A AT 0 T A DN AL PR I o DA AT AN 2 e e A 0 B S 0 A S 00 ST Ay e M 2%

ESTL'’s liability under no circumstance will exceed the testing fee received from applicant for test

conducted hereof this testing report.

7. ARG IRSERL

The test report is invalid if altered.
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